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24-620101-01 7,2V 11,8Ah 84,96Wh

Rechargeable Li-ion Battery Pack
24-620101-01 7,2V 11,8Ah 84,96Wh
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Name of sample:

Commissioner: Guangzhou TWS Electronics Limited
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Report for Safe Transport of Goods

R 44 PR A 7e A T
Sample name Rechargeable Li-ion Battery Pack
AL AL J7 MBS H AT R ]
Commissioned by Guangzhou TWS Electronics Limited
N TN RN LI R A 39
A I IFﬁm%‘ﬁﬁz/I\rLJHFKl_ﬂﬂﬂzr'ﬁz: E% =) .
. No0.39 Nanyunsan Road, Science Park, Hi-Tech Industrial Development Zone,
Commissioner address .
Guangzhou, P. R. China
GV X VA 7SR AT R A
Manufacturer Guangzhou TWS Electronics Limited
o TN TR X BFEE R o i 39
e 8oy ML TN T BRI A R I = = 39 5

Manufacturer address

No0.39 Nanyunsan Road, Science Park, Hi-Tech Industrial Development Zone,
Guangzhou, P. R. China

R RS,

Sample information

5 Type 24-620101-01 7,2V 11,8Ah 84,96Wh

SIS,/ Appearance (% /Black

FiA%/ trade mark -

BAAHE R

Package information

JX~}/ Dimensions 180mm x 90mm x 65mm

i / Gross weight: 7969

Hijth 45/ battery Number 2pcs

AN B AR

Equipment information

W54 Bkl Name -

w5/ Type -

% 2% i bRl Trade mark -

%€ Hi/Inspection date

2013-06-12 ~ 2013-07-10

1545 %Y /period of validity

2013-12-31

RN

Inspection refer to

[ b izt es (Sak iz 28 54 ik
IATA Dangerous Goods Regulations 54 Edition

S i
Certification

1. Skt BEE il CEFEE S RSy D
Hazards identification: Lithium ion batteries Cincluding lithium ion
polymer batteries)
2. AR PR T Bl IS [ O E R TR i @) 2B
38.3 WIMAHCIMR 2Lk, UN38.3 Mkt %5 45 & RZUN2013-0477
The lithium ion batteries listed in the report are of type proven to meet
the requirements of each test in the UN Manual of Tests and Criteria Part Ill
subsection 38.3, the UN38.3 test report NO. is RZUN2013-0477
3. BARAFRENS K 1,2 Kkig Il
The package has passed the 1,2m drop test
4. FFEH L IATA 25 54 it DGR Tt 36 ijiH
Packaging complies with the requiremgfyt
Instructions 965 of 54th DGR Manual of IATA. ™
Rk HW: 2013-07-11
Issue Date:

@f Packing

fEAEN:
Approved by:

#m} L Reviewed by: ;. Et'ﬂ-

YN BREN:

Tested by: % ‘g‘ % %;1
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Description and illustration

(It 0E battery cap

(1K1 k Foam material
B i i S A IR S P £ | LR Plastic disc
27750 (18RS 5 2 2R Plastic bubble and pearl cotton

The manner of inner|[X]H—3#f H1#EHE Single sealing plastic bags
packaging that can prevent | [ ]¥ ¥} # Plastic air cushion
short circuits and accidental | [_]##37./2%¢ Independent packaging

operation 4 2 it % B iF 7l The positive and negative terminals sealed by

Insulating tape
C1HAth other

S E Y 7 1 A A % 10 1 2 | D4k A Circuit board [ W% fuse [JPTC

HE the effective means of | [ —#:% Diode [ #H ¥ Extreme ear fuse
preventing external short | [ |3 74442 Terminal insulator set
circuits 1At other

BT 1 e 1) FL A k| X2k % B Circuit board  [1¥4i#2 fuse [JPTC

$H the effective means of |[_] #%% Diode
preventing reverse current | [_]#% H-%5 W7 Extreme ear fuse
flow (1Al other

Bt e RS E
safety venting device

X yes 17 no

Bk
Remarks:
R OE 5 ] DA N

Throughout this report a comma is used as the decimal separator.

AR T A AT A Ry T A R A i it B /e, LR B ISR
Two batteries are packed together with heat shrink ,but their circuits are not connected.

LTC-R-4004-UN38.3-A5
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Photos of Samples and markings

Battery/Hiith  (24-620101-01 7,2V 84,96Wh)

K4
» 7.2V

WARNING: Battery m
Do not disassemble o
Do notcharge except s
Do not heat above 212°
Do not crush or modify.

Cell/H:ts (Panasonic#NCR18650A 3,6V 2900mAh)

LTC-R-4004-UN38.3-A5
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Photos of Packages and Label

% /Packages

iR A /before test:

W3R J5 /after test:

LTC-R-4004-UN38.3-A5
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Clause Requirements Result Verdict
1 1,2 Kk MA/1,2m Drop test p
MR P B/ Test procedure )
RV AR 1 M 1,2 Kigk%/ The package of batteries is dropped from 1,2m -
k% 75 [m]/Drop orientation WAL AR, T
ITE KB R P AT REAT R Ll 1907 0, BUEHIR S | s Ay o e
A2k J7 17 . 1 Where more than one orientation is possible | The package is in
for a given drop, the orientation most likely to result in failure of | the shape of a box.
ihe Pa(;k|ng must‘ be used. . . | The package is
fFﬁ%@%E"JE%%ﬁ ]/ Drop orientation for a package which are subjected to five
nth(‘abshap(i of a box.: _ drops in different
W LA / First drop: flat on the bottom ofientation.
5 LUETISTEE / Second drop: flat on the top
B=W: LL—KAME - / Third drop: flat on the long side
EPUYK: LAk / Fourth drop: flat on the short side
FHIK: LL—ANMEY% | Fifth drop: on a corner
2% B #x/Drop Target:
B H BRI B AE . e s KPR 1 H 25/ The target must be | 2k 7% H A5 4 7K 8 Hb
a non-resilient horizontal surface and must be : 1 o
(@) AWgset&. JEE L & A shlintegral and massive enough to | The drop target is a
be immovable ; concrete floor.
(b) KIS, Josgmd il 45 AL R it st a/flat with a surface
kept free from local defects capable of influencing the test
results/;
(c) HARLWHININTE, 7EaE &I N AL AL P
¥KIrigid enough to be non-deformable under test conditions
and not liable to become damaged by the tests ;
(d) HA 2% Ky AR DL Bl 56 0 e 58 4 Bk vk AE R i b
/sufficiently large to ensure that the test package falls
entirely upon the surface .
¥ k/Requirements P
RN RE A SZATAR J7 1) 1,2m 12k X 4= INo. pl#
56 111y A 2B 1 LR B AN R AR AR, AR AR - -
e o HLC R
AR S B HES Crlv 5 ) B P 2 ‘ .
e T Ho it 5 b
YIRS I AR ks
) . . PSR DN
Each package is capable of withstanding a
1,2m drop test in any orientation without p
. . Status No damage to
damage to cells or batteries contained )
VR RS batteries; No battery

therein, without shifting of the contents so
as to allow battery to battery (or cell to cell)
contact and without release of contents.

to battery contact;
No
contents
package.

release of

from the

LTC-R-4004-UN38.3-A5
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Important Notice
1. AHE e R P DO IE R A R
This report is valid for the tested samples only.
2. FIE NS BEAIRE L S S bris i b ) — 20

The goods of transporting must be insure conformity with the testing
samples.

3. AL EME BRI BN A T YR IR
This report is invalid without the official stamp of CVC and Paging seal
of CVC.
4, REFMREBLHAEN FEN DL NBEL TR
This report is invalid without the signatures of Ratifier, Reviewer and
Testing engineer.
5. AL EME PRI
This report is invalid if altered.
BHERLT “NIA” ek “AIEHI”, “P” #k “HRL”, “F” i “ Al
“7 RoR CLFTHIE
As for the Verdict, “N/A” means “not applicable”, “P” means “pass”, “F”
means “fail” and “-” means "no need for judgement”.
7. REEMENEAA R, BEE. AR R TR TR
The original copy of this report is the only valid version. Any other
versions of this report, whatever it is in form of photocopy, fax, or electronic
media, or others, are considered to be invalid.
8. A% ek A LLZE Mk http://www.cve.org.cn FAZ5E.
This report can be verified from the website: http://www.cvc.org.cn.

oo bk BE TTMHRMAMOT R KIERRE 35

Address: No.3,Tiantaiyi Road, Kaitai Avenue, Science City, Guangzhou, China
H, 1 (Tel): (020)32293888

& H(FAX): (020)32293889

M B 2 i (Post Code): 510663

E-mail: office@cvc.org.cn (goffice@gtihea.com)

http://www.cvc.org.cn

LTC-R-4004-UN38.3-A5



